
Administrative Package 
Cover Page  
 
This file contains the following documents: 

1. Summary of application (in plain language) 

2. First Notice (NORI-Notice of Receipt of Application and Intent 
to Obtain a Permit) 

3. Application Materials 

 



TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 

LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 

Applicants should use this template to develop a plain language summary of your facility and 
[...]
16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20972 (11/08/2024)  Page 5 of 7 
Wastewater Individual Permit Application, Plain Language Template 

Example 1: Industrial Wastewater TPDES Application (ENGLISH) 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water 
and serves as an alternate source of boiler make-up water. Water from the Lake Starr 
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to 
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then 
passed through condensers and auxiliary equipment on a once-through basis to cool 
equipment and condense exhaust steam.  

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes 
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and 
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through 
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater, 
blowdown, and backwash water from the service water filter, clarifier, and sand filter are 
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No. 
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is 
generally disposed of off-site. 

  



TCEQ-20972 (11/08/2024)  Page 6 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

Example 2: Domestic Wastewater TPDES Renewal application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas 
Administrative Code Chapter 39. The information provided in this summary may change 
during the technical review of the application and are not federal enforceable representations 
of the permit application. 

The City of Texas (CN000000000) operates the City of Texas wastewater treatment plant 
(RN000000000), an activated sludge process plant operated in the complete mix mode. The 
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas 
71234. 

This application is for a renewal to discharge at an annual average flow of 1,200,000 gallons 
per day of treated domestic wastewater via Outfalls 001 and 002. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and 
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the 
permit application package. Domestic wastewater is treated by an activated sludge process 
plant and the treatment units include a bar screen, a grit chamber, aeration basins, final 
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a dechlorination 
chamber. 

 

Example 3: Domestic Wastewater TPDES New Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas 
Administrative Code Chapter 39. The information provided in this summary may change 
during the technical review of the application and are not federal enforceable representations 
of the permit application. 

The City of Texas (CN000000000) proposes to operate the City of Texas wastewater treatment 
plant (RN000000000), an activated sludge process plant operated in the extended aeration 
mode. The facility will be located at 123 Texas Street, in the City of More Texas, Texas 
County, Texas 71234. 

This application is for a new application to discharge at a daily average flow of 200,000 
gallons per day of treated domestic wastewater. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and 
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report 
1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package. 
Domestic wastewater will be treated by an activated sludge process plant and the treatment 
units will include a bar screen, a grit chamber, aeration basins, final clarifiers, sludge 
digesters, a belt filter press, chlorine contact chambers and a dechlorination chamber. 

 

Example 4: Domestic Wastewater TLAP Renewal application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas 
Administrative Code Chapter 39. The information provided in this summary may change 
during the technical review of the application and are not federal enforceable representations 



TCEQ-20972 (11/08/2024)  Page 7 of 7 
Wastewater Individual Permit Application, Plain Language Template 

of the permit application. 

The City of Texas (CN000000000) operates the City of Texas wastewater treatment plant 
(RN000000000), an activated sludge process plant operated in the complete mix mode. The 
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas 
71234. 

This application is for a renewal to dispose a daily average flow not to exceed 76,500 gallons 
per day of treated domestic wastewater via public access subsurface drip irrigation system 
with a minimum area of 32 acres. This permit will not authorize a discharge of pollutants 
into water in the state. 

Land application of domestic wastewater from the facility are expected to contain five-day 
biochemical oxygen demand (BOD5), total suspended solids (TSS), and Escherichia coli. 
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7. 
Pollutant Analysis of Treated Effluent in the permit application package. Domestic 
wastewater is treated by an activated sludge process plant and the treatment units include a 
bar screen, an equalization basin, an aeration basin, a final clarifier, an aerobic sludge 
digester, tertiary filters, and a chlorine contact chamber. In addition, the facility includes a 
temporary storage that equals to at least three days of the daily average flow. 
 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 67 

complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not 
applicable for a minor amendment without renewal. See the instructions for guidance. 

Note: The sample date must be within 1 year of application submission. 

Table1.0(2) – Pollutant Analysis for Wastewater Treatment Facilities 

Pollutant 
Average 
Conc. 

Max 
Conc. 

No. of 
Samples 

Sample 
Type 

Sample 
Date/Time 

CBOD5, mg/l      

Total Suspended Solids, mg/l      

Ammonia Nitrogen, mg/l      

Nitrate Nitrogen, mg/l      

Total Kjeldahl Nitrogen, mg/l      

Sulfate, mg/l      

Chloride, mg/l      

Total Phosphorus, mg/l      

pH, standard units      

Dissolved Oxygen*, mg/l      

Chlorine Residual, mg/l      

E.coli (CFU/100ml) freshwater      

Entercocci (CFU/100ml) 
saltwater 

     

Total Dissolved Solids, mg/l      

Electrical Conductivity, 
µmohs/cm, † 

     

Oil & Grease, mg/l      

Alkalinity (CaCO3)*, mg/l       
*TPDES permits only 
†TLAP permits only 

Table1.0(3) – Pollutant Analysis for Water Treatment Facilities 

Pollutant 
Average 
Conc. 

Max 
Conc. 

No. of 
Samples 

Sample 
Type 

Sample 
Date/Time 

Total Suspended Solids, mg/l <2 <2 1 Composite 
12/14/24/ 0600, 
0800, 1000 

Total Dissolved Solids, mg/l 200 200 1 Composite 12/14/24/ 0600, 
0800, 1000 

pH, standard units 8.14 8.14 1 Composite 12/14/24/ 0600, 
0800, 1000 

Fluoride, mg/l 0.11 0.11 1 Composite 12/14/24/ 0600, 
0800, 1000 

Aluminum, mg/l 0.258 0.258 1 Composite 12/14/24/ 0600, 
0800, 1000 

Alkalinity (CaCO3), mg/l  94.3 94.3 1 Composite 12/14/24/ 0600, 
0800, 1000 

dmcgruer
Text Box
Attachment 07



dmcgruer
Text Box
Attachment 08









1

Rainee Trevino

From: Gregory, Gilbert <Gilbert.Gregory@mrbgroup.com>
Sent: Tuesday, December 31, 2024 10:12 AM
To: Rainee Trevino
Cc: McGruer, Danielle; bhunt@gatesvilletx.com
Subject: RE: Application to Renew Permit No. WQ0010176005- Notice of Deficiency Letter
Attachments: 05 USGS General Location Map - Edit.pdf

Categories: NOD Response Review

Hope this will work. 
 
Thank you. 
 
GIL GREGORY | MRB Group | 254.931.9335 
 

From: Rainee Trevino <Rainee.Trevino@tceq.texas.gov>  
Sent: Tuesday, December 31, 2024 9:39 AM 
To: Gregory, Gilbert <Gilbert.Gregory@mrbgroup.com> 
Cc: McGruer, Danielle <Danielle.McGruer@mrbgroup.com>; bhunt@gatesvilletx.com 
Subject: RE: Application to Renew Permit No. WQ0010176005- Notice of Deficiency Letter 
 
Good morning Mr. Gregory,  
 
Thank you for your response.  
 
I have reviewed the response, and all items are sufficient except the for the map. I do not see the labeled 
applicant’s property boundary on the original map. I only see the labeled treatment facility boundary. 
 
Regards, 
 
Rainee Trevino 
Water Quality Division | ARP Team 
Texas Commission on Environmental Quality 
512-239-4324  

 
 
 
 

From: Gregory, Gilbert <Gilbert.Gregory@mrbgroup.com>  
Sent: Monday, December 30, 2024 11:35 AM 
To: Rainee Trevino <Rainee.Trevino@tceq.texas.gov> 



2

Cc: McGruer, Danielle <Danielle.McGruer@mrbgroup.com>; bhunt@gatesvilletx.com 
Subject: RE: Application to Renew Permit No. WQ0010176005- Notice of Deficiency Letter 
 
Please find attached the response to the Notice of Deficiency letter as referenced below. If you need anything 
else, please do not hesitate to contact me. 
 
Thank you. 
 
GIL GREGORY | MRB Group | 254.931.9335 
 

From: Rainee Trevino <Rainee.Trevino@tceq.texas.gov>  
Sent: Friday, December 27, 2024 11:25 AM 
To: bhunt@gatesvilletx.com 
Cc: Gregory, Gilbert <Gilbert.Gregory@mrbgroup.com> 
Subject: Application to Renew Permit No. WQ0010176005- Notice of Deficiency Letter 
 
Dear Mr. Hunt,  
 
The attached Notice of Deficiency letter sent on December 27, 2024, requests additional information needed to 
declare the application administratively complete. Please send the complete response to my attention by January 
10, 2025. 
 
Regards, 
 
Rainee Trevino 
Water Quality Division | ARP Team 
Texas Commission on Environmental Quality 
512-239-4324  

 
 
 
 



1 MILE RADIUS

TREATMENT FACILITY & 
PROPERTY BOUNDARY

SWTP

DISCHARGE

1 MILE DOWNSTREAM

3 MILES DOWNSTREAM

POND


	Admin Package Cover Page
	Administrative Package Cover Page
	This file contains the following documents:

	wq0010176005-pls-eng
	wq0010176005-application-original
	01 COVER SHEET
	02 10053
	04 Fly Sheets A
	05 core data
	06 Fly Sheets B
	07 20972
	08 Fly Sheets C
	09 USGS General Location Map 1
	10 USGS General Location Map 2
	11 Fly Sheets D
	12 20971
	13 10054
	14 10054 attachment index
	15 Fly Sheets A
	16 USGS General Location Map 1
	17 USGS General Location Map 2
	18 Fly Sheets B
	19 Supplemental Attachment C2 - Buffer Zone Exhibit
	20 fly sheets c-m
	21 Fly Sheets N
	22 Gatesville SWTP Permit Renewal - Flow Diagram
	23 Fly Sheets O
	24 Supplemental Attachment C2 - Buffer Zone Exhibit

	wq0010176005-application-updates
	wq0010176005-nod1-response-email
	wq0010176005-nod1-response
	01 Administrative Report 1.0 Section 2 Item F
	02 SPIF Section 1
	03 Core Data Section 3 Item 24
	04 Core Data Section 5
	05 USGS General Location Map 1
	06 TCEQ FORM 20972 Plain Language 123024

	wq0010176005-nod1-response
	07 Technical Report Section 7 Table 1.0 (3)
	08 Lab Results

	wq0010176005-nod1-2-response




